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NO: WC3753/306

APPLICANT: (Code: 000774)

Lik Hung Metal Works Ltd
5 Cheung Shun St

G/F Cheung Sha Wan
Kowloon Hong Kong

Attn : Mr C W Chan
DESCRIPTION OF SAMPLE(S):

Two submitted samples said to be :
1. 100 mm hot-dipped galvanized cable tray with 1.6 mm thickness.
2. 450 mm hot-dipped galvanized cable tray with 2.0 mm thickness.

SAMPLE(S) RECEIVED DATE:

1998-10-13
TESTED DATE:

1998-10-16 to 1998-10-21

INVESTIGATION(S) REQUESTED:
Copper sulphate dip test for uniformity of coating on galvanized steel.

METHOD(S) USED:

Ref. BS 729 : 1971 (1986) Appendix B

Cleimenf Au, CFD
For Managing Director

Conditions In jesuanca of Toxt Report

1. This Report is insued In confidenca te the cant and i will ba strictly trasted ss such by the Hong Kong Standards and Testing Centra Ltd. It may not be reproduced eithet In its entirety of in part and it may not be used for edvertising. The cliem 1o whom the Report is
issusd may, howaves, show or send it, or » centified copy thereof prapaed by tha Hong Kong Standards and Testing Centre Lid 1o his custoiner, supplier or other persons directly concerned. The Hong Kong Standards and Testing Centre Lid. will not, without the consem
of the client, snter into smy dscussion sr eorrespondence with ary thicd party conceming the centents of the Repart, 2. Tha rapor refars snly to the sampls 1ested and does not apply 10 the bulk, unlass the sampling has bewn carried ot by the Homy Kong Stendards
i Tasting Comtre Ltd, #nd i stated ns such in the Raport. 3. In tha event of the improper e of the report, the Hong Kong Standards and Testing Cantra Ltd reserves the rights 1o withdraw it, and to adopt eny other remedies which may be sppropriate. 8,
Sumplas submitted for Lasting are sccepted on tha understanding thet the Report lssued cannot form the basls of, or ba the inatrument for, sny fegal action against the Hong Kong Stendards amd Testing Cenire Lid. B The Hong Kong Standards and Tasting Cantre Lid
witt not be Fisble for o accept resporsibity for sy fess or damage howsoever arising from the tise of information contained in any of its Reports or in any communication whalsoever shout its seid tests or investigations 6. Applicants wishing to usa the Report in
court procandings or arbitration shall inform the Homg Kong Standards and testing Centra Lid. to thet eifact pelor to submilting the sampla for testing
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TEST RESULT(S):
Sample Result
1 Pass
. 2 Pass
SUMMARY

Both the test results of the submitted sample 1 and 2 were found to comply with
BS 729 : 1971, copper sulphate dip test for uniformity of coating on steel
articles.
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